
ITEM QTY. PART # TORQUE

1 1 Side Step driver -

1 1 Side Step Passenger -

2 1 Hardware brackets kit -

3 6 69412664AA Bracket -

4 2 371980EA 3/8" Bolt plate 30 Lb.ft

5 1 KTE-6941266G4 Hardware kit -

6 6 - 3/8" Clip nut black plated 30 Lb.ft

7 6 - 3/8 x 1 1/4” Hex head bolt zinc plated 30 Lb.ft

8 6 - 3/8 x 1” Carriage head bolt zinc plated 30 Lb.ft

9 12 - 3/8” Flat washer zinc plated -

10 12 - 3/8” Lock washer zinc plated -

11 8 - 30 Lb.ft

12 12 M8 x 25mm Hex head bolt zinc plated

13 12 nut flange M8

14 12

15 2 - -

3/8" Hex nut zinc plated

PARTS LIST

DESCRIPTION 

PARTS LIST
VERTEX SIDE STEPS PART # V3415087T

FORD F-150 SUPER CAB
Do not attempt to install this product on any vehicle other than the one listed above!

Shim for screw

3/8" Gasket vinyl

ILLUSTRATION 1

4

14

16

15

14 1215

ROCKER PANEL

3

4

13

11ROCKER PANEL

4

14

16

15

14 1615

6

13

17

ILLUSTRATION 2




